SL20GH
Electric pallet truck

LR s 4
“ Parts list E 4 HF

20250401 V09



PARTS ORDERING INSTRUCTIONS
HOW TO ORDER

When you order, supply the part number, quantity, model and serial numbers of your machine. Supplying this information will assure prompt, efficient
handing of your order.

Since your dealer carries many parts in stock and maintains up—to—date prices on all parts, he will be able to process your order immediately
If, for some reason, the part is not in stock, he will order it from the factory. In either event, he maintains a current file of service manuals
which give all available parts ordering or technical information.
WHERE TO ORDER

Always order parts from the dealer who sold you your truck. If it is necessary for the dealer to order parts from the factory, he is able to get
prompt service for you. Parts are shipped in accordance with shipping instructions given on the order.
INSTRUCTIONS FOR RETURNING PARTS

Under NO CIRCUMSTANCES will parts be accepted at the factory for credit without prior approval. We cannot accept responsibility for parts returned
without authorization.

If you have some parts which must be returned, contact your dealer. If he believes parts should be returned, he will arrange for authorization
to return the parts
CHANGES

When changes are made to the machine, revised pages for this manual will be issued. These pages must be inserted in your parts manual as soon
as they are received.
Failure to keep your parts manuals up to date will result in confusion and may cause you to order wrong parts.

FAET WL
WAl T I

LTI R, SR B  E RS, B, HSRFES . SRAX s B RS (RIE 7 T IS i 6

A 2R A IR 2 B AR B, T EL A B ORI A B O K S 0, BT DMt 2 R AR A A T T R . (B R A SR SR R, A7 B i XA B, Al AT . LiE
LRERITE I, T B — RS TN SO, SRR AL T R T W B R B LS

T g
AT EATELN, SR ES S NEH R EITI . WREH A L ENATITEL, AN IR AREERIRSS . RIEERITIAGE S, TAFAIE X R A ERAE U B & — i .
T KRB UL

BT, BEONEHR R, B FARAFLNF R, RAREAFTAAK. AT 0B 2 AR IR R K 17157

IR — R — E HIRIE, HRREIEMHE . ALMREIAEAT DURIE, WIS A ELRIE K 24T
BARBH

X FHEARABEN, ZAFMIBIERSEHRT. DEEIRXEBIETN, & Z T el AR SR Z TN 58 RN R SR Z4F0, WaTae & SBEIT . 44
S5 THI R R



GENERAL INFORMATION
INDEX

This parts manual is arranged for easy identification of parts . The index at the front of the catalog gives location of major groups and assemblies.
PART LIST

The Item, describes the item on the Figure you are looking at. The Part No. is a numerical description of the item and the part ordering number.
The Description is a description of the part number in alphabetical form. The Qty is the quantity used on the machine. The Applied Date is a description

when the part is applicable. The Remark is the explanation of the part for a supplement such as the model the capability, the characteristic etc.
HOW TO READ PARTS MANUAL

HELP 1:
Item Part No Description Qty Applied Date Remark
1 02. XDC. 3556 Battery 1 24V/20AH
A : 1 02. XDC. 3557 Battery 1 24V/30AH
1 02. XDC. 3558 Battery 1 24V/40AH
2 03.0132 Screw M5X8 5
7 03. 0245 Nut M12 2
8 03. 04790 Spring 2
B :> 9 01 30. 01. 6685 Wheel Frame 1 -210125
9 02 40.11. 048 Wheel Frame 1 210125—
6 02. KSCX. 0001 Cover 1
7 03. 0243 Nut M10 2 Cancel
C :> 8 40. 11. 040 Roller 2
9 03. 1088 Bolt M10X60 2
3 33.054. 0001 Frame (550) 1
3 33. 054. 0002 Frame (685) 1
D |:> 1 03. 02393 Screw M6X 16 6
5 40. 18. 005 Shaft (550) 1
5 40. 15. 044 Shaft (685) 1
6 33.036. 0007 Push Rod Welding 2 For 1800Kg
E I:> 7 03. 0691 Bushing® 19X ® 16X 15 4
8 03. 0305 Round Pin®5X30 10




A: The part of Index 1 is Optional.

B: The part of Index 9 has an Applicability, because it’s our policy to constantly improve our products
C:The part of Index 7 indicates that the part is cancelled. Note the version number when ordering
D:The part of Index 3 indicates that the frame welds have different specifications, 550 or 685 indicates the outer width of the forks. Index 5 indicates
the parts used for the outer width of the forks.

E:The part of Index 6 indicates that the part is used for model with load capacity of 1800KG.

1. Record by time

- 210125 : Ending on January 25, 2021.

210125- : Beginning on January 25, 2021.

2. Record by serial number

01 : Ending at 01

02 : Starting at 02



WE
H3x
W24 H 0 WA RN iR o, FFE R SRS SR E R 5 B
FHHAAE
ltem AR AR F, BREKMTE . Part No.& 41— RVIHER B 11114 505, Description &M CF AR Z4H1 565, Qty RN 2 ZF4AE
N FEH R %E. Applied Date Kox 124 EH IR Yo H . Remark J& H RN U EAE B (B2 . 1 aE AR IESE).
BAENFEHHER
#HEh 1.

Item Part No Description Qty Applied Date Remark
Eiac [E EAs Kt & HE
1 02. XDC. 3556 Battery L LEER 1 24V/20AH
: 1 02. XDC. 3557 Battery L b 1 24V/30AH
A 1 02. XDC. 3558 Battery L HL 1 24V/40AH
2 03.0132 Screw M5X8 12T 5
7 03. 0245 Nut M12 IgR) 2
8 03. 04790 Spring P 2
B ::> 9 | o1 | 30.01 6685 Wheel Frame e 1 210125
9 02 | 40.11.048 Wheel Frame [y 1 210125~
6 02. KSCX. 0001 Cover T a5 B 1
7 03. 0243 Nut M10 R} 2 Cancel/HLH
C :> 8 40. 11. 040 Roller BT 2
9 03. 1088 Bolt M10X60 AR 2
3 33. 054. 0001 Frame (550) Ky 1
3 33. 054. 0002 Frame (685) uvY 1
D |:> 4 03. 02393 Screw M6X 16 24T 6
5 40. 18. 005 Shaft (550) S 1
5 40. 15. 044 Shaf't (685) SCHER 1
6 33. 036. 0007 Push Rod Welding HERF 2 For 1800Kg
E I::> 7 03. 0691 Bushing®19X ®16X15  HAE 4
8 03. 0305 Round Pin®5X 30 A AT Y 10




FFg 1 ZoRBEMA LA fih ] R g £ .

5 9 FoREEMA —EH IR YR X2 F O BA A W 347 7= S T2
5 1 RN EEMIGH, ITERERRAS

75 3 RRELLIREARA AT, 550 8% 685 KRt X HI4MGE. 75 5 RoRBLH T 58 XA E H =54
75 6 Koz BB HEE 1800K6 £ 4L,

. FABRFRE S

210125 : #1LF| 2021 4 01 A 25 H

210125- : EIHT 2021 & 01 H 25 H

2. AFFISidx

01 : #ubLFsls o1

02 : E4HFHIS 02



#E 2.

A
B
C:
=

A o+——579 Wiring Harness Assembly
BREH
B < 5.201 Viring Harness Assembly
GRBR
(< 5.202  Wiring Harness Assembly
BRER

D EAY 5.2 RORJRURIRA
DAY 6,201 FORMESMGMRA (FEH 5. 2) EEMAAARE;

BT 5,202 FIRAERFRA (FEH 5.201) EEMFFHAE.

HIEATI A, TEHRAE R RRCA A A AR 38 FH I TR R W 485 P i Iy 2 R (R 145 2




Index H3
1. Frame System 5 &%t

L L B A SV SO i oo oo oo e s e s e e e e 1
1.202 DiStribUtion BoX ASSEMD LY BIl B A JEh i oo e eeseeeeeeee e e e e e e e e e e s e seeeeeeeeee 2
1.3 Connecting ROd ASSEMDLY FEATZHAE CRUEE ) oooooeoeeooeeeeoeoeeeeosesssssssssssssssssssssssssssssssssssssssssssssssssssssssesssssessssesssssesssssssessseseseesesessssssesesseeseessseeseesenennees 3
1.4 Connecting RoOd ASSEMDLY FEATZHAE CEEER ) ooeeeeoeoooooeoosesssssssssssssssssssssssssssssssssesssssssssssssssssssssessssssssssesssssessssssssssseseseesesesssensseeseeeseessseeeeesenneeees 4
Lo D COVET ASSOIMD LY T B oo e e oo e e s s e s e e eese oo eeeee 5

2.Driving System IXZhER St

2. 101 DT IVING ASSOMD LY I Ao R oo e e eeesee e 2 2 2o e e e 6
2. 201 CaSTT ASSOIMD LY ST A .. oo oo e e s eeeeee et e e e e eereee 8

3. Operating System B{ER S

3. 10T HANA L e ASSOMD LY A ot I oo e e e e s e e e e ee s eeeee 10
3.2 CoNETTOL PO ASSOMD LY I T B T o I L oo e e s e s s esee oo eeeeeeeee 11
3.3 Control Pod ASSEMD LY LT A T Jol I I oo oo e oo e s e e eeses oo esse oo ee e 13

4, Hydraulic System YWE RS
A, 102 HYATAULTC ASSOMD LY J0 S Joh I oo e oo e e oo s e e e s ee e eeeese oo esee 15

4,2 POWET UNTT ASSEMD LY Bl T TT 2 oo oo eeeeeeee e e e s e e e eeeeseeseee 16



5.Electric System WS &%t

5.102 Electric AsSSemblY (DC) HEAIEIIE CILTL D oo e eeeeeeeeeoe e e e s e s e e s eeseeenee e 17
5.202 Electric ASSEMDLY (AC) HEARURUIE CATTAL ) coooooooooooeoeoeoeeeeeeeeeeeeeeeeeoeee e e e s e e e e 19
5.4 Wiring Harness Assembly 1212S=2501 ZR I I 121272501 i oo eeeeeeseeeeee e eeeesesseeeeen 22
5.5 Wiring Harness AssemblyD3-2111 Z&H AN D3-2111 (JAMEHLE IR e 23
5.6 Wiring Harness AsSSemblyD3=2111 R AU D372 11 oo e e e e e s e e e seeeeeeeeeseeeeesesesessessssssesssssessssessessses 24
5.7 Wiring Harness ASSEMD LY F2mA 2R U ol I F2mA o o oo oo e e eeeeeeee e e s e s e e e e e s 25
5.8 Cable ASSEmMDLY Lead ACTA H i ol I T oo e eeeeeeeeeee e e e e e eeeeese e 26
5.9 Cable ASSEmD LY i HE o i E oo oo eeeeeeeeeee e e e e e e et eee s 27
5.10 Cable Assembly F2—A Lead acid H i i i F 2 A TR oo oo oo oo eeee e oo e eese oo 28
5. 11 Cable Assembly F2—A i HE e i 0 F 2 A B E oo oo oo e oo ee e 29



BITIExR

R & BT A T HEES BATET
20200316 V01 FIET B IR KA
20200513 V02 FIET @: 3.2 FIEKFWAE;
X ®: 3.3 ¥ FmAs (B K,
20200724 V03 HEN Y RS b (AL T
b @: 3.4 FHRTHI SR R
(D: 5.101 ByEARHS 02. 01. 22136 iR EHL . ARHS 30. 16. 0016 IR AR« AL
\ 30. 16. 0037 HELIHA4AR ;
% $7I< kY ~ ’ b o b
20200817 V04 THIEDS @:5. 101 FHARHT 30. 16. 0041 FHAR AL 30. 09. 0005 # K H . ARHS 30. 16. 0046
ZERREL €
20210413 V05 LB DO: WA AR
20240307 V06 m N E @ WA AR B
1. 201 F1 52101000021 ZREh 2 5 5 49 52101000116 SR 54 5% 118 52101000032
EBZ?)JELEE:
2.101 #152101000021 BRZh 5 5% 5 #>4 521010001 16 BREH 5 5%; 718 52101000032
20250108 V07 B No. 2024249 IR EN A i 70401000115 A2 HLHL; 30601050004 ~F4849 55 #>y 30601050006
SEERAY; 52201150006 1520155 B #y 52201150011 /£8hi5%; 52202120004 #%
BRHAFE B A 52202120013 #E 2 RHA%S; 30701017001 FhA# B 4 54 30701017003
Bl ; 52105000054 A %S HH B #A 52105000070 A 5246 ;
No. 2025021 1. 501 H 18 20201000695 e HE 46 2
20250215 V08 B NO' 9025033 4.101 # 40201000003 H.£z3k H A 40201140005 HF3k;
: 5.102 d3Fr e 70601000006 HELEZF; 5. 202 HH3FH 70601000006 HL &7
1. 201 1 30201100024 ¥24T 5 %A 30201100025 H84T; 51231000029 “F-#ii#4 2H 44
. FE A 20301020001 “FETEE 2044 Hrts 30311100001 #2EE 8 4,
20250401 V09 L No. 2025086 2. 201 1 51231000029 P46 4014 5 240 20301020001 P 41 1F
4.102 1 40101140002 fR&E B 2N 40101140322 IR




1.

1

Frame System

BB R

ITtem Part No. Description Qty Applied Date Remark
e KA 4 #HE & A H HiE
1 30251080029 | Screw M8X16 B2AT 4 03.0303
2 20201000669 | Front Sealing Plate GIER8 1 03.0116
3 30101160006 | Screw M16X35 B2AT 1 30.01. 6376
4 30301160004 | Nut M16 453 1 03. 0639
5 50402000006 | Spring H 1 03. 0285
6 20101010433 | Frame (550) %2 (H=75mm) 1 WE A
6 20101010434 | Frame (685) %2 (H=75mm) 1 WE A
6 20101010958 | Frame (550) %2 (H=75mm) 1
6 20101010959 | Frame (685) F 2 (H=75mm) 1
7 20101010148 | Bracket TR RALAR 1
8 30201060028 | Screw M8X16 B2AT 2 33.035. 0007
9 51101000006 | Roller Assembly AR 4 03. 0722
10 51103000020 | Screw R 54 4
11 51103000019 Loose Proof Sheet fiAys 4
12 51102000012 | Roller R 4
13 51103000018 | Support E&: 4 02.01. 3073
14 51103000017 | Dust Sheet W7 4
15 30421400001 | Circlip For Shaft ®40 R E 4




1.202 Distribution Box Assembly
i PR A S K

ITtem Part No. Description Qty Applied Date Remark
Fe KA #E & A H HiE
1 30201080032 | Screw M8X35 B2AT 6 03.0158
2 30411080002 | Spring Washer @8 B 6 03.0012
3 20101010146 | Bracket HEZER 1 33. 035. 0002
4 30701050004 | Bearing 6010 A 1 03.90. 018
5 30201100021 | Screw M10X 16 B2AT 2 03. 0162
6 30411100002 | Spring Washer ®10 A 10 03.0014
7 20101010436 | Distribution Box fit. &, 48 1
8 | 01 | 30201100024 | Screw M10X30 B2AT 8 -250401 | 03.0166
8 | 02 | 30201100025 | Screw M10X40 B2AT 8 250401~
9 30401100002 | Flat Washer ®10 A 8 03.00513
10 20201000244 | Plate A N 30. 07. 088
11 | 01 | 51231000029 | Balance Wheel TR 2 -250401 | 81.004. 031
11 | 02 | 20301020001 | Balance Wheel TR 2 250401
12 30702060002 | Bearing 30212 A 1 03.90. 023
13 | 01 | 52101000021 | Driving Assembly DC W B R E R 1 -250108 | 02.QD. 00833
13 | 02 | 52101000116 | Driving Assembly DC W B R ER 1 250108~
13 52101000032 | Driving Assembly AC IR Bk 20 1 250108
14 30311100001 | Nut MI1O B2 8 250401~




1.3

Connecting Rod Assembly

EAT A D

ITtem Part No. Description Qty Applied Date Remark
e KRG 4 #HE & A H &E
A 20301020687 | Connecting Rod Assembly — A4 2
1 30251080012 | Screw M8X16 HEAT 6 03.0117
2 50105200013 | Shaft A1 4K 2 33. 035. 0006
3 54002000023 | Bushing ®23X ®20X20 E4HE 4 03. 0450
4 50105200010 | Shaft Vik-g 3k 4 33.025. 0015
5 20201000138 | Roller BT 2 30. 10. 0001
6 55101000002 | Bracket HER 2 30. 16. 0038
7 55501000191 | Push Rod A (H=75) 2
8 54002000022 | Bushing @23 X ®20X30 E4E 4 03. 0449
9 54002000015 | Bushing ®20X ®23X15 E4E 4 03. 0457
10 30501050008 | Cylindrical Pin ©5X30  # B4 4 6 03. 0305
11 50101170006 | Shaft AT 2 30.01. 11871
12 55103000022 | Block F K 2
13 50101200021 | Shaft R e 2 30. 01. 6419
14 54001000009 | Bushing®23X ®20X16.5 #HEEAE 8 03. 0453
15 20201000075 | Snap Ring L1 IEEZN 8 30. 09. 0057
16 51108000044 | Roller BHERF (H=75) 2
17 30501050003 | Cylindrical Pin ®5X35  H:[E AR 4 8 03. 0303
18 51251000014 | Connecting Plate #R 4 30. 01. 1290
19 50101200040 | Shaft 2 4 30. 01. 3459
20 30701020007 | Bearing 6204 A 8 03. 90. 057
21 51241000030 | Wheel AR (H=75) 4 02. LZ. 012600
22 30311100001 | Nut MI10 423 2 03. 0243
23 51108000013 | Roller ET (H=75) 2 40.11. 040-2
24 30101100049 | Bolt M10X65 L4 2 03. 0383
25 20301020690 | Twin Wheel Frames A EARE 2




1.4

Connecting Rod Assembly

EATASE (R

21 2§ 13
Option

10

31

J
7

ITtem Part No. Description Qty Applied Date Remark

e KRG 4 #HE & A H &E
A 20301020704 | Connecting Rod Assembly A4 2
1 30251080012 | Screw M8X16 HEAT 6 03.0117
2 50105200013 | Shaft A1 4K 2 33. 035. 0006
3 54002000023 | Bushing ®23X ®20X20 E4HE 4 03. 0450
4 50105200010 | Shaft Vik-g 3k 4 33.025. 0015
5 20201000138 | Roller BT 2 30. 10. 0001
6 55101000002 | Bracket N R 2 30. 16. 0038
7 55501000191 | Push Rod A (H=75) 2
8 54002000022 | Bushing @23 X ®20X30 E4E 4 03. 0449
9 54002000015 | Bushing ®20X ®23X15 E4E 4 03. 0457
10 30501050008 | Cylindrical Pin ®5X30 3V B A& 4 6 03. 0305
11 50101170006 | Shaft AT 2 30.01. 11871
12 55103000023 | Block F K 2
13 50101200021 | Shaft R e 2 30. 01. 6419
14 54001000009 | Bushing®23X ®20X16.5 #HEEAE 4 03. 0453
15 20201000075 | Snap Ring L1 IEEZN 8 30. 09. 0057
16 51108000044 | Roller BHERF (H=75) 2
17 30501050003 | Cylindrical Pin ®5X35  H:[E AR 4 2 03. 0303
18 50101200032 | Shaft 2 2 30.01. 6288
19 30701020007 | Bearing 6204 LS 4 03. 90. 057
20 51241000134 | Wheel A#EH (H=75) 2
21 30311100001 | Nut MI10 423 2 03.0243
22 51108000013 | Roller ET (H=75) 2 40.11. 040-2
23 30101100049 | Bolt M10X65 43 2 03.0383
24 20301020705 | Twin Wheel Frames B EAFRE 2




1. 501

Cover Assembly

GRSk

ITtem Part No. Description Qty Applied Date Remark
e KRG 4 #HE & A H &E
1 30211040013 | Screw M4X10 AT 4 03. 0230
2 54302000168 | Handle Cover FHE 1 02. FGJ. 3413
3 20201000680 | Cover I 1 30. 01. 6459
4 30211060008 | Screw M6X16 AT 2 03. 0228
5 30351060005 | Nut M6 i 4 03. 0587
6 54302000098 | Cover e B 46 1 02. FGJ. 0228
6 20201000695 | Cover e B 46 1 250215~ BB W & &
7 30251060025 | Screw M6X12 B2AT 2 03. 0090
8 54302000093 | Cover e, &, 48 2 AT 1 02. FGJ. 0222







2.101 Driving Assembly

IXEh K

\‘\\\\\\\\\\\\\\\ VT

ITtem Part No. Description Qty Applied Date Remark

Fe KA 4 #E & A H HiE
A | 0L | 52101000021 | Driving Assembly DC R B E R 1 -250108
A | 02 | 52101000116 | Driving Assembly DC IR B E R 1 250108~
A 52101000032 | Driving Assembly AC IR Bk 2R 1 250108~
1 30421160001 | Circlip For Shaft ®16 B 4 1 03. 0062
2 52202120001 Driving Gear EXEn 1 02.01. 00702
3 52201150005 | Internal Gear SRy 1 02.01. 00684
4 30701120003 | Bearing 61824 A 2 02. 01. 006810
5 30421000002 | Circlip For Hole @150 LA E 1 03.0709
6 52105000040 | Spacer fmE 1 02. 01. 9294
7 70402000022 | Motor DC B AL 1 02.DJ. 00850
7 70401000115 | Motor AC 22 3 LA 1 250108~
8 30601050003 | Flat Key Pin i 1 03.0716
9 30802128001 | 0il Seal i 1 02.01. 3703
10 51241000104 | Driving Wheel R 2 5 1 02. QDL. 0272
11 30201060003 | Screw M6 X 20 BEAT 16 03.1180
12 55704000001 | Brake Assembly GEHSY ) 1 02. 01. 3596
13 30421150001 | Circlip For Shaft @15 R 4 E 2 03. 0061
14 30601050005 | Flat Key Pin T4k 8 1 03. 0975
15 30802016001 | 0il Seal i # 1 03.0719
16 30501060003 | Cylindrical Pin ®6X16  [E4E4H 2 03. 0439
17 30821008001 | Grease Fitting # 1 03. 0506
18 52105000041 | Gearbox Cover i 1 02.01. 210707
19 30701025001 | Bearing 61905 B 1 03.90. 075
20 | 01 | 30601050004 | Flat Key Pin EE L 1 -250108 | 03.0717
20 | 02 | 30601050006 | Flat Key Pin T4t 8 1 250108~
21 01 52201150006 Transmission Gear k% 1 -250108 | 02.01.00701
21 | 02 | 52201150011 | Transmission Gear &5 i 1 250108
22 | 01 | 52202120004 | Driven Gear W Ak 1 -250108 | 02.01.00703




2.101

Driving Assembly
UKz B

UL LU
T :.\m

o=

ITtem Part No. Description Qty Applied Date Remark
e KRG 4 #HE & A H &E
22 | 02 | 52202120013 | Driven Gear WA 5 1 250108~
23 | 01 | 30701017001 | Bearing 16003 & 1 -250108 | 03.90. 074
23 | 02 | 30701017003 | Bearing 16003 B 1 250108~
24 30201080006 | Screw M8X30 BZAT 5 03. 01571
25 30411080002 | Spring Washer @8 B 5 03. 0012
26 | 01 | 52105000054 | Gearbox + 36 46 1 -250108
26 | 02 | 52105000070 | Gearbox o $ 46 1 250108~
27 30802155001 | Big 0il Seal A E 1 02.01. 3681
28 70431000052 | Motor Junction Box LA 1 02.01. 0284
29 70431000002 | Brush B ) 1 19. 0526
29 70431000003 | Brush B Al 1




2.201 Caster Assembly

UL

ITtem Part No. Description Qty Applied Date Remark
e KA 4 #E & A H HiE
A 51231000029 | Caster Components T A A 2 -250401
1 30251050016 | Screw M5X16 B24T 2 -250401 | 03.0085
2 30501040001 | Cylindrical Pin ®4X10  [E4E4H 2 -250401 | 03.0579
3 20201000240 | Blocking Plate (=D 2 -250401 | 30.07.079
4 20101010075 | Up Wheel Frame a1 2 -250401 | 33.016.0003
5 30706025003 | Bearing 3205A A 2 -250401 | 03.90. 001
6 30421520002 | Circlip For Hole ®52 LA E 2 -250401 | 03.00160
7 20101010021 | Down Wheel Frame THE 2 -250401 | 33.005.0015
8 50401000051 | Spring Wk 2 -250401 | 02.01.21131
9 50406000002 | Elastic Body L REXEN 2 -250401 | 03.04400
10 30311100001 | Nut MI10 L85 4 -250401 | 03.0243
11 30411100002 | Spring Washer @10 A 4 -250401 | 03.0014
12 30101100022 | Bolt M10X 100 LE4S 2 -250401 | 03.03641
13 30101100018 | Bolt M10X80 LE4S 2 -250401 | 30. 35. ZC. 220
14 20101010211 | Wheel Frame N3 2 -250401 | 33.2354
15 20201000529 | Dust Gland B & 4 -250401 | 30.01.17781
16 20201000526 | Washer # 4 -250401 | 30.01. 1778
17 30701020007 | Bearing 6204 A& 4 -250401 | 03.90. 057
18 51241000032 | Balance Wheel ®100X40  “Ff## 2 -250401 | 02.LZ.0127
19 50301100002 | Shaft Sleeve WE 2 -250401 | 30.01.1277




2.201

Caster Assembly

UL

10

ITtem Part No. Description Qty Applied Date Remark
e KA 4 #HE & A H HiE
A 20301020001 | Caster Assembly AT 2 250401~
1 30251060029 | Screw M6X16 B2AT 2 250401~
2 20201000463 | Connecting Piece SehhE B 2 250401~
3 51251000010 | Up Wheel Frame k33 2 250401~
4 30706025003 | Bearing 3205A A 2 250401~
5 30421520002 | Circlip For Hole @52 HLAHE 2 250401~
6 30401140003 | Washer ®14 g 4 250401~
7 20101010226 | Down Wheel Frame THE 2 250401
8 30511032002 | Cotter Pin ®3.2X25 Pk 6 250401
9 50101150002 | Rotation Shaft g 2 250401~
10 30511120001 | Pin Shaft A 2 250401~
11 30401120001 | Washer ®12 #E 4 250401~
12 50406000002 | Elastomer MR 2 250401~
13 50301125002 | Gasket g 2 250401~
14 50301220002 | Ring Gasket A E 4 250401~
15 51251000006 | Whirling Arm ek 2 250401~
16 30101100018 | Bolt M10X80 LS 2 250401~
17 30311100001 | Nut MIO L4513 2 250401~
18 20201000529 | Dust Cover 7 % 4 250401~
19 20201000526 | Washer #E 4 250401~
20 30701020007 | Bearing 6204 A 4 250401~
21 51241000032 | Balance Wheel B £ 2 250401~
22 50301100002 | Shaft Sleeve HE 2 250401~

10




11



3. 101

Handle Assembly
FHR K

ITtem Part No. Description Qty Applied Date Remark
e KA 4 #E & A H HiE
1 71501000002 | Control Pod Assembly I FLE A ] 1 02. SB. 31780
1 71501000001 | Control Pod Assembly II — F#kE &Il 1 BLE W o & &
2 30201080022 | Screw M8X20 B2AT 2 03. 0817
3 | 01 | 55221000076 | Handle Bar F AT 1 -220811
3 | 02 | 55221000050 | Handle Bar F AT 1 220811~
4 54316000016 | Shock Absorbers W7 & # 1 02.01. 2127
5 30311080001 | Nut M8 B2 1 03. 0244
6 70109000001 | Proximity Switch BRI % 1 19. 0780
7 30201030004 | Screw M3X25 B2AT 2 03.01301
8 54001000008 | Bushing ®18X16X10 HRAAE 2 03. 0452
9 50101160007 | Shaft KA 1 40. 11. 065
10 30221060006 | Screw M6X8 BEAT 2 03. 0270
11 30201080032 | Screw M8X35 B2AT 1 03.0158
12 30411080002 | Spring Washer @8 A 1 03.0012
13 50407000019 | Gas Spring Et-E 1 02. QTH. 3398
14 50301090003 | Spacer (GRS 1 40. 11. 066
15 20201000253 | Joint Seat X 1 30. 16. 0001
16 20201000134 | Limit Block R A 34 1 40. 12. 031
17 30251080028 | Screw M8X20 BEAT 1 03. 0092
18 30201100022 | Screw M10X20 BEAT 1 03.0163
19 30201080024 | Screw M8X25 B2AT 1 03. 01562

12




13



3.2

Control Pod Assembly I
F AT

ITtem Part No. Description Qty Applied Date Remark
Fe KA 4 #HE & A H HiE
A 71501000002 | Control Pod Assembly I FLE A ] 1 02. SB. 31780
1 71511000015 | Belly Switch i 1 16. 0038
2 71511000016 | Spring B4 1 03.0725
3 71511000001 | Upper Cover tz 1 02.01. 31770
4 71511000017 | Electricity Meter BE & 1 03. 0760
5 70103000006 | Micro Switch WA X 7
6 71511000007 | Lift Button Base Fr Ve 35 A R R 2 02.01. 317718
7 71511000004 | Lift Button Fr A 2 02.01. 317721
8 71511000017 | Cylindrical Pin ®3X17  [El4E4H 2 03. 0760
9 71511000014 | Button Plug R P S 3 02.01. 317725
10 73109000011 | Fixing Sleeve EEE 2 30. 01. 3427
11 71511000018 | Spring 4 3 03.0726
12 71511000005 | Horn Button %\ % 4 1 02.01. 317723
13 71511000345 | Button Clip AT 2 02.01. 317724
14 30231030002 | Screw H2AT 5 02. SB. PJ. 0012
15 71511000107 | Install The Card ZEF 1 02. SB. PJ. 0006
16 70132000010 | Accelerator Assembly T B R 1
17 71511000115 | Knob il 2 02. SB. PJ. 0027
18 71511000013 | Bracket Right XRA 1 30. 01. 3424
19 70132000001 | Accelerator Jin 3% 25 1
20 30431080001 | Wave Washers K EE 2 03. 0735
21 71511000012 | Bracket Left XEE 1 30. 01. 3423
22 71511000112 | Shaft Sleeve WHE 2 30. 01. 3426
23 71511000113 | Shaft Jacket £ 2 02. SB. PJ. 0025
24 30211030008 | Screw M3X12 B2AT 2 03. 05364
25 30201050009 | Screw M5X12 B2AT 2 03.0131
26 71511000002 | Lower Cover T 1 02.01. 31772
27 30201050017 | Screw M5X25 H2AT 2 03.01410

14




3.2

Control Pod Assembly I
F AT

ITtem Part No. Description Qty Applied Date Remark
e KA 4 #E & A H HiE
28 30201050019 | Screw M5X55 B2AT 2 03. 0751
29 71511000109 | Install The Card ZEF 1 02. SB. PJ. 0016
30 71511000003 | Mode button R 1 02.01. 317719
31 71511000351 | Cover F=R 1 02.01. 31777
32 71511000439 | Micro Switch WX 1
33 71104000050 Inserting pin Eikan 2
34 30231040001 | Screw B2AT 3
35 70103000006 | Micro Switch WA X 1

15




16



3.3

Control Pod Assembly Il
F Sk B 1T

ITtem Part No. Description Qty Applied Date Remark
Fe KRG 4 #HE & A H &E
A 71501000001 | Control Pod Assembly II  FA% k% sk II 1 BLE W & &
1 71511000015 | Belly Switch i 1
2 71511000016 | Spring wE 1
3 71511000001 | Upper Cover tz 1
4 71511000014 | Button Plug R RS 4
5 71511000081 | Micro Switch WA X 7
6 71511000007 | Lift Button Base Fr Ve 35 A R R 2
7 71511000004 | Lift Button Fr A 2
8 71511000017 | Cylindrical Pin ®3X17  [El4E4H 2
9 73109000011 | Fixing Sleeve EEE 2
10 71511000018 | Spring sk 5
11 71511000005 | Horn Button o9\ 3% 4 1
12 71511000345 | Button Clip AT 2
13 30231030002 | Screw B2AT 5
14 71511000107 | Install The Card TR+ 1
15 70132000010 | Accelerator Assembly T B R 1
16 71511000115 | Knob e 2
17 71511000013 | Bracket Right XRA 1
18 70132000001 | Accelerator JiniE B 1
19 30431080001 | Wave Washers K EE 2
20 71511000012 | Bracket Left XEE 1
21 71511000112 | Shaft Sleeve WRE 2
22 71511000113 | Shaft Jacket Wi E 2
23 30211030008 | Screw M3X12 B2AT 2
24 30201050009 | Screw M5X12 BEAT 2
25 71511000002 | Lower Cover T 1
26 30201050017 | Screw M5X25 B2AT 2
27 71511000109 | Install The Card TR+ 1

17




3.3

Control Pod Assembly Il
F Sk B 1T

ITtem Part No. Description Qty Applied Date Remark
e KRG 4 #HE & A H &E

28 30201050019 | Screw M5X55 B2AT 2

29 71511000439 | Micro Switch WMEF X 1

30 71511000003 | Mode button R 1

31 71511000351 | Cover = 1

32 71104000050 | Inserting pin a4t 2

33 30231040001 | Screw B2AT 3

34 70103000006 | Micro Switch WA X 1

18




19



4.102 Hydraulic Assembly
TR S iR

ITtem Part No. Description Qty Applied Date Remark
e KRG 4 #HE & il B #A &E
1 40301500071 | 0il Cylinder e AL 1 02. YG. 20567
2 30101100061 | Bolt M10X30 i 4
3 30803014001 | Gasket @14 252 1 03. 0482
4 | 01 | 40201000003 | Connector HEL 1 -250215 | 02.01.2356
4 | 02 | 40201140005 | Connector Bk 1 250215~
5 | 01 | 40101140002 | 0il Hose g 1 -250401 | 05.0023
5 | 02 | 40101140322 | 0il Hose B E 1 250401~
6 40202140004 | Connector HAEL 1 02. YYL. 32003
7 40401024020 | Power Unit HNAET 1 02. DLDY. 0131
8 30201080024 | Screw M8X25 AT 2 03. 01562
9 20201000275 | Bracket B IR 1 30. 16. 0010
10 30201080022 | Screw M8X20 AT 2 03. 0817

20




4.2

Power Unit Assembly

21 ool

ITtem Part No. Description Qty Applied Date Remark

e KRG 4 #HE & A H &E
A 40401024020 | Hydraulic Line HNA%T 1
1 20101030752 | Cable B B B 4 1
2 70402000007 | Motor HinR A @M 1 02.DJ. 33618
3 54312000001 | Cover JE 3437 & 2 02.01. 2231
4 70303000006 | Relay Starter B A A 1 02. 01. 2207
5 40411000027 | Coupling Btk 1 02.01. 9308
6 54012000012 | Clamp Eickiid 2 03.1045
7 40407000008 | Adapter LS 1 02.01. 9342
8 40405000012 | Pressure Valve JE A #ME 1R 1 02.01. 9384
9 30803013001 | Washer @13 R 2 03. 1067
10 50204000003 | Plugs 3k 2 02. 01. 9056
11 40405000056 | Relief Valve i i 18] 1 02.01. 9151
12 40405000038 | Check Valve Ll 1 02.01. 9028
13 71531000003 | Valve Element L7 18] 1 02.01. 9150
14 71531000031 | Electromagnet ERA 3] 1 02.01. 9366
15 30801067001 | O-ring 0 % 1 02.01. 9317
16 40402000006 | Gear Pumps H R 1 02.01. 9059
17 30411050001 | Gas Spring @5 AR 6 03.00132
18 30201050020 | Screw M5X65 AT 2 03. 0967
19 40411000044 | Suction tube T 1
20 40412000005 | Filter E 1 02.01. 9310
21 40410000002 | Cover A 1 02. 01. 30420
22 40409000005 | Tank 48 1 02.01. 9315
23 30401050001 | Flat Washer ®5 A 4 03.00511
24 30101050010 | Bolt M5X12 %3 4 03.0911

21




5.102 Electric Assembly (DC)
AL (ETD

5

/Option

ITtem Part No. Description Qty Applied Date Remark
e KA 4 #E & A H HiE
1 70502120023 | Battery 24V100AH LT R 1 02. XDC. 220508
1 70503240054 | Battery 24V60AH 42 H 1 02. XDC. 2322
1 70503240106 | Battery 24V100AH 42 H 1
2 54316000023 | Non-Slip Mat 7 78 4 2 30. 28. 0006
3 20201000353 | Plate R 1 30. 16. 0041
4 70105000001 | Key Switch AR X 1 02.01. 2186
5 30211050003 | Screw M5X12 BRAT 2 03. 022617
6 70104000005 | Emergency Stop Switch — &{®FF % 1
7 20201000651 | Bracket AEFREENR 1 30. 01. 6370
8 30211040011 | Screw M4X25 BZAT 2 03. 0223
9 54305000002 | Switch Box i 1
10 70103000001 | Micro Switch WX 1 02.01. 2182
11 70222000002 | Horn B o] 9\ 1 02.01. 2218
12 30201060038 | Screw M6X12 B2AT 10 03. 1231
13 54316000012 | Rubber Pads 2 2 200817~ 30. 09. 0005
14 20201000372 | Bracket LR 4R 1 200817- 30. 16. 0046
14 70302000004 | Controller 12125-2501  #=%|2 1 02.K7Q. 21511
15 70302000001 | Controller D3-2111 = #& 1 02. K7Q. 2378
16 30411050001 | Lock Washer ®5 B 2 03.00132
17 30201050012 | Screw M5X30 BZAT 2 03. 01330
18 70711000001 | Fuse Base W 7 1 02. 01. 3057
19 70701000002 | Fuse fRie £ 1 19. 03450
20 70411010014 | Charger 24V10A T E R 1 02. CDQ. 330510
20 70412010169 | Charger 24V30A K () 1
21 20201000693 | Bracket 7o LB R AR 1 30. 01. 6623
22 70307000011 | Electric Relay RAP e B# 1 02.01. 2216
23 54331000004 | Line Seat K 1 02.01. 312415
24 70422000009 | Charger Cable GB 7 B & B AT 1

22




5.102 Electric Assembly (DC)
AL (ETD

ITtem Part No. Description Qty Applied Date Remark
F5 KA E #= A H &
24 70422000010 | Charger Cable EU 78 & AT 1
24 70422000011 | Charger Cable USA & EAT 1
24 70422000012 | Charger Cable AUS & E AR 1
24 70422000013 | Charger Cable UK 7 & AT 1
24 70422000014 | Charger Cable ZA Fol R 1
24 70422000015 | Charger Cable SII 7 HL & LA 6.3 AR 1
24 70422000016 | Charger Cable BR 7 B & B AR 1
24 70422000017 | Charger Cable AR 7 W& R IEAT 1
24 70422000018 | Charger Cable AUS 7 B 4 AR AR 1
24 70422000027 | Charger Cable CH 7 L& B AR 1
24 70422000001 | Charger Cable USA T & EAT 1
24 70422000002 | Charger Cable TTA & E AR 1
24 70422000003 | Charger Cable UK 75 B HAT 1
24 70422000004 | Charger Cable ZA 7R AT 1
24 70422000005 | Charger Cable STI 7 W& L 5 A 1
24 70422000006 | Charger Cable BR 7 H & BT AR 1
24 70422000007 | Charger Cable AR 76 HL 4&  AR I AR 1
24 70422000008 | Charger Cable AUS 75 B 2 A A AR 1
24 70422000019 | Charger Cable EU 7 & AT 1
24 70422000020 | Charger Cable GB 7 L& E AT 1
24 70422000025 | Charger Cable CH 7 L& B AR 1
25 70601000006 | Ammeter ok 1 250215~

23




5.202 Electric Assembly (AC)
A (B2

2 /Option

ITtem Part No. Description Qty Applied Date Remark
e KA 4 #HE & A H HiE
1 70502120023 | Battery 24V100AH LT R 1 02. XDC. 220508
1 70503240054 | Battery 24V60AH 42 H 1 02. XDC. 2322
1 70503240106 | Battery 24V100AH 42 H 1
2 54316000023 | Non-Slip Mat 7 78 4 2 30. 28. 0006
3 20201000353 | Plate R 1 30. 16. 0041
4 70105000002 | Key Switch AR X 1 02.01. 9228
5 30211050003 | Screw M5X12 BEAT 2 03. 02261
6 54305000002 | Box i 1
7 70104000004 Emergency Stop Switch E1FTF % 1 02.01. 9293
8 20201000651 | Bracket AEFRLENR 1 30. 01. 6370
9 30211040011 | Screw M4X25 BZAT 2 03. 02233
10 70103000001 | Micro Switch WX 1 02.01. 2182
11 70222000002 | Horn B o]\ 1 02.01. 2218
12 30201060038 | Screw M6X12 B2AT 10 03. 1231
13 54316000012 | Rubber Pads 2 2 200817~ 30. 09. 0005
14 20201000372 | Bracket BT 1 200817~ 30. 16. 0046
15 70301000012 | Electronic Components L3 A 1 02. DKZC. 3368
16 30201080022 | Screw M8X20 B2AT 2 03. 0817
16 70411010014 | Charger 24V10A KB E R 1 02. CDQ. 330510
17 70412010169 | Charger 24V30A K () 1
18 20201000693 | Bracket 7 LA R R 1 30.01. 6623
19 70307000011 | Electric Relay R gk e B 1 02.01. 2216
20 54331000004 | Line Seat E£9:3 1 02.01. 312415
21 70422000009 | Charger Cable GB 7 L 4 B AR 1
21 70422000010 | Charger Cable EU 7 B4 BR AR 1
21 70422000011 | Charger Cable USA T A EAT 1
21 70422000012 | Charger Cable ITA 7 L& B AR AR 1
21 70422000013 | Charger Cable UK 7 L& AT 1

24




5.202 Electric Assembly (AC)
A (B2

2 /Option

ITtem Part No. Description Qty Applied Date Remark
F5 KA #= A H &
21 70422000014 | Charger Cable ZA Fol R 1
21 70422000015 | Charger Cable SII 7 B & LA, AR 1
21 70422000016 | Charger Cable BR 7 & B AR 1
21 70422000017 | Charger Cable AR 70 B 4 T AR FE AR 1
21 70422000018 | Charger Cable AUS 7 8 4 AR AR 1
21 70422000027 | Charger Cable CH 75 B 4 B AT 1
21 70422000001 | Charger Cable USA 7 HREAT 1
21 70422000002 | Charger Cable TTA & E AR 1
21 70422000003 | Charger Cable UK 7L FEAT 1
21 70422000004 | Charger Cable ZA Pl R 1
21 70422000005 | Charger Cable STT 78 & DL E B AT 1
21 70422000006 | Charger Cable BR 7 & B AR 1
21 70422000007 | Charger Cable AR 70 HL & F AR I AR 1
21 70422000008 | Charger Cable AUS 75 B 2 A A AR 1
21 70422000019 | Charger Cable EU 7 B4 BR AR 1
21 70422000020 | Charger Cable GB 7 4 B AR 1
21 70422000025 | Charger Cable CH 75 B 4 B AT 1
22 70601000006 | Ammeter B 7 &8 % 1 250215~

25




5.3

Electronic Components

R LA

ITtem Part No. Description Qty Applied Date Remark
e R 4 #HE & A H &E
A 70301000012 | Electronic Components B 1
1 10101020004 | Plate AR 1 02.01. 3330
2 70302000028 | Controller | 2 F2-A 1 02. K7Q. 2164
3 30201060021 | Screw BEAT 4 03.0149
4 30411060002 | Spring Washer AR 6 03.0011
5 30401060001 | Flat Washer A 4 03. 00512
6 10101090001 Negative Copper Strip LR 1
7 30201060037 | Screw B2 AT 5 03. 0934
8 70331000006 | Positive Copper Strip EERS 1
9 30211040006 | Screw BEAT 2 03.0215
10 70921000001 | Wiring Terminal B4 1 16. 0543
11 70303000000 | Master Contactor EEME 1 02.01. 21621
12 30211060007 | Screw AT 2 03. 0227
13 70331000009 | Connection Strap A 1 16. 0622
14 30401080001 | Flat Washer A 2 03. 0050
15 30301080001 | Nut 423 2 03. 0258
16 70331000008 | Copper Guide Plate RER 1 16. 0621
17 30211050003 | Screw B2AT 4 03. 02261
18 70701000003 | Fuse 2 2 02. 01. 2000
19 70711000001 | Fuse Base YW B 2 02. 01. 3057

26




5.4 Wiring Harness Assembly 1212S-2501
2R R 12125-2501

TO:Lift_switch TO:Throttle
I Inid s TO:Mode switch
5 S
TO:fiéJel%gauge ‘ i
HAR —
N A]
\“ \ ‘ TO:lower/horn  switch
\\_ = /' FEE | BDITS%

TO:Low battery
module
G H A

TO:Pump
contactor

TRALANE

TO:Valve
LRI

D

TO:Horn
LU

4> /
% =
4

2/

TO:Key switch
PRI

TO:Height limit
PR

TO:Controller
EiatilE ]

ITtem Part No. Description Qty Applied Date Remark
F5 KA £ #E & B # &
20101030800 | Control Wire Assembly ] S 1
20101040003 | Fuse 1R 22 1

27




5.5 Wiring Harness Assembly D3-2111
LR R D3-2111 (EEHER)

T0:Throttle )
10:Lift svitch EAFFE  MEE T0: lower/horn switch

n R /W\ﬁ*
4 1 \‘/ 790 10:Mode switch
\)%//a‘/ WATE
T0:brake
4 HE
(/]
\,:\’
T0:Fuel gauge
HER -
”"/ TOHor
‘ E E
I'I/ /’ g o 10:Key switch HIRFE

T0:Low power module ‘/\)
R L?/
T0:Lower valve

THARR

D—

: \\’) 10:Linit switch B
R

T0:Pump contactor

REus

T0:Controller #H%

ITtem Part No. Description Qty Applied Date Remark
F5 KA 4 #E &l B HiE
20102030574 | Control Wire Assembly 15 4 1

28




5.6 Wiring Harness AssemblyD3-2111

28R Bk D3-2111

/

T0:Brake

T0:Low power module

wHE

T0:Pump contactor

R
Cm T0:Key switch
T0:U limit G iy
:Upper lini ———
Wi AT 1~ ‘|I-EJ"P
TO:Hn
i

T0:Lower valve

Q0 TrAamR
I

ITtem Part No. Description Qty Applied Date Remark
10:Throttle /Emerg, rev e A £ #E i A H #A &E
T°=Ltift switch ﬁ/ﬁﬁ 10:Turtle 20101030912 | Control Wire Assembly B R A 1
T0:Fuel gaugeﬂ% l'rﬂ.! ° /‘*.'.L
HEF \\\\ Qi Sy 4.’ TO:Lower/hom switch
\\ /////\ G mrmn

29



5.7

Wiring Harness Assembly F2-A
Q%;E,L‘\EE FZ_A

T0:Throttle
10: Mode switch g 10:Lift/lower/horn switch

; B T/ TR/ BNFF R
T0: Interlock sw1tch
E ;\ H’ T0:LED display
/ /1 LEDER
T0:EM brake
HRHAE QY J

T0:Motor encoder (‘\
BHSHE ;/',\

T0:Height limit switch
N
'4‘ (13153

T0:Charger lockout

REBLE

T0:Programmer g \
amz NP\

T0:Controller

T0:Horn

S
l" T0:Key switch
0 S PRFX

ISR

10:Valve .
win =0

& ,

s O
T0:Pump contactor "’/\

- > i35

T0:Contactor

ITtem Part No. Description Qty Applied Date Remark
F5 KA 4 #E &l B HiE
20101030802 | Control Wire Assembly 15 4 1

30




31



5.8

Cable Assembly Lead acid

Gid)

ITtem Part No. Description Applied Date Remark
e KA £ # & i B # &

A 20101030386 | Cable Assembly WSy

1 20101030387 | Battery Cable + B IE A - BfF 2

2 20101030388 | Stop Cable AlF-RE L

3 20101030395 | Battery Cable LR

4 20101030391 | Pump Power Cable — FB AL

5 20101030390 | Pump Power Cable + FAEAIE &

6 20101030389 | Pump Power Cable + F o HLIEM &

7 20101030392 | Controller Cable - ] 2 AR

8 20101030393 | M1 Cable ML EB AL 4

9 20101030394 | M2 Cable M2 EBAL 4




Cable Assembly Li
A5 B

ITtem Part No. Description Qty Applied Date Remark
Fe A E #= HEF H %
A 20101030988 | Cable Assembly 891 1
1 20101030989 | Plug Cord L AE K & 1
2 20101030388 | Stop Cable AlF-RE L 1
3 20101030390 | Pump Power Cable + FEMEX 1
4 20101030389 | Controller Cable + R B ER & 1
5 20101030392 | Controller Cable — ] 2 R 1
6 20101030393 | M1 Cable M1 HEAL £ 1
F C F 7 20101030394 | M2 Cable M2 E AL 1
| 5
4 A
| : 6
3
s N—]

33




5.10 Cable AssemblyF2-A Lead acid
FAL 2 i F2-A IR

440

ITtem Part No. Description Qty Applied Date Remark
F5 KA E #E HEF H %

A 20101030373 | Cable Assembly R <Y 1

1 20101030374 | Battery Cable + B ER-2E L 1

2 20101030374 | Stop Cable AlF-RE L 1

3 20101030376 | Pump Power Cable + FEALER & 1

4 20101030384 | Controller Cable - 7 B R A 1

5 20101030380 | W—— Motor Cable AL W AE & 1

6 20101030379 | V—— Motor Cable ALV A& 1

7 20101030378 | U—— Motor Cable AL U A8 £ 1

8 20101030377 | Pump Power Cable — B U - TR 1

9 20101030381 | Battery Cable L 1

~
AT T

1 7 6
8 5

34




5.11 Cable Assembly F2-A
R0 A F2-A #LHE

ITtem Part No. Description Qty Applied Date Remark
F5 KA E #E HEF H %
A 20101030997 | Cable Assembly 891 1
1 20101030998 | Vehicle body plug S P 1
2 20101030375 | Stop Cable RlF-RIEEH R 1
3 20101030376 | Pump Power Cable FEALER 4 1
% 4 20101030384 | Controller Cable F-BE AL 1
@ e 5 20101030378 | U—— Motor Cable B U A & 1
6 20101030379 | V—— Motor Cable BV A& 1
7 20101030380 | W—— Motor Cable B AL WA 1

35




36



FAF B SR B4 b il 3 v R B AR AR

The power of interpretation of this part catalogue will be preserved by the manufacturer eventually!

37



	1.1
	Frame System
	车架总成
	1.202
	Distribution Box Assembly 
	配电箱总成
	1.3
	Connecting Rod Assembly 
	连杆组件（双轮）
	Connecting Rod Assembly 
	连杆组件
	1.4
	Connecting Rod Assembly 
	连杆组件（单轮）
	Connecting Rod Assembly 
	连杆组件
	1.501
	Cover Assembly 
	外罩总成
	2.101
	Driving Assembly 
	驱动总成
	2.101
	Driving Assembly 
	驱动总成
	2.201
	Caster Assembly 
	平衡轮组件
	Caster Components
	平衡轮组件
	2.201
	Caster Assembly
	平衡轮组件
	3.101
	Handle Assembly
	手柄总成
	3.2
	Control Pod AssemblyⅠ
	手柄头总成Ⅰ
	3.2
	Control Pod AssemblyⅠ
	手柄头总成Ⅰ
	3.3
	Control Pod AssemblyⅡ
	手柄头总成Ⅱ
	3.3
	Control Pod AssemblyⅡ
	手柄头总成Ⅱ
	4.102
	液压总成
	4.2
	动力单元组件
	5.102
	电气总成（直流）
	5.102
	电气总成（直流）
	5.202
	电气总成（交流）
	5.202
	电气总成（交流）
	5.3
	Electronic Components
	电控组件
	5.4
	Wiring Harness Assembly 1212S-2501
	线束总成1212S-2501
	5.5
	Wiring Harness Assembly D3-2111
	线束总成D3-2111（圆形电量表）
	5.6
	Wiring Harness AssemblyD3-2111
	线束总成D3-2111
	5.7
	Wiring Harness Assembly F2-A
	线束总成 F2-A
	5.8
	Cable Assembly Lead acid
	电缆总成 铅酸
	5.9
	Cable Assembly Li
	电缆总成 锂电
	5.10
	Cable AssemblyF2-A Lead acid
	电缆总成F2-A铅酸
	5.11
	Cable Assembly F2-A
	电缆总成 F2-A锂电

